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Appendix F

Frequency Stability Measurements
According to CFR 47 (FCC) part 2.1055
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Frequency Stability versus Voltage
1. AC POWER TEST RESULT
TRX1: Channel No. 37(871.11MHz)
Voltage= 170V
i Agilent cdma2000 L | Measure
BTS Ch Freq 871.110 HHz cgm“::
Mod Accuracy SR1
ACPR
Intermod
Spectrum
Emission Mask
Occupied
BH
Time Offset: More
-B.16 p= 1 D'F 2

Calculating EVM...
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Voltage= 200V
4 Agilent cdma2000 L Measure
BTS Ch Freq 871.110 MHz Cga""‘*'
ower
Mod Accuracy £R1
ACPR
Intermod
Spectrum

Active Channels:

Time Offzet:
-B.16 p=

Emission Mask

Occupied
BH

More
1 of 2

Calculating EVM...




Huawei Technologies
Co., Ltd.

<

L

Appendlx F No. L0310 HUAWEI Accredited No.2174.01
Priufbericht - Nr.: 17002467 001 Seite 4 von 8
Test Report No. Page 4 of 8
Voltage= 230V
4 Agilent cdma2000 L Measure
BTS Ch Freq 871.110 MHz cga""e'
ower
Mod Accuracy £R1
ACPR
170 Measured Polar Vector
Intermod
Spectrum

Time Offzet:
-B.16 p=

Emission Mask

Occupied
BH

More
1 of 2

Calculating EVM...
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Voltage= 204V
4 Agilent cdma2000 L Measure
BTS Ch Freq 871.110 MHz Cga""‘*'
ower
Mod Accuracy £R1
ACPR
Intermod
Spectrum

Active Channels:

Time Offzet:
-B.16 p=

Emission Mask

Occupied
BH

More
1 of 2

Calculating EVM...
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Voltage= 240V
4 Agilent cdma2000 L Measure
BTS Ch Freq 871.110 MHz Cga""‘*'
ower
Mod Accuracy £R1
ACPR
Intermod
Spectrum

Active Channels:

Time Offzet:
-B.16 p=

Emission Mask

Occupied
BH

More
1 of 2

Calculating EVM...
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Voltage= 276V
4 Agilent cdma2000 L Measure
BTS Ch Freq 871.110 MHz Cga""‘*'
ower
Mod Accuracy £R1
ACPR
Intermod
Spectrum

Active Channels:

Time Offzet:
-B.16 p=

Emission Mask

Occupied
BH

More
1 of 2

Calculating EVM...
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TRX2: Channel No. 1013(869.7MHz)
Voltage= 170V
# Agilent cdma2000 L Freq/Chan
BTS Ch Freq 869.700 MHz C%EE%QF req
Mod Accuracy i :
1/9 Measured Polar Vector
CF Step
1.25808 MHz
Auto Man

Calculating EVM...
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Voltage= 200V
w5 Agilent cdma2000 L Freg/Chan
Center Freq
BET$ Ch Freq 869.700 MHz 559,700 Mo
Mod Accuracy SR1 W
CF Step
1.25008 MHz
Auto Man

fictive Channels:
1
Time 0OF

Calculating EVM...
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Voltage= 230V
w5 Agilent cdma2000 L Freg/Chan
Center Freq
BET$ Ch Freq 869.700 MHz . 559700 Mi
Mod Accuracy SR1
1/0 Measured Polar Vector
CF Step
1.25008 MHz
Auto Man

Freq Ertor:
B8.51 H=z

IA0 Origln Offset:
-46

fictive Channels:
1

Time 0OF

Calculating EVM...
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Voltage= 204V
w5 Agilent cdma2000 L Freg/Chan

Center Freq

BTS Ch Freq 869.700 MHz 869,200 M

Mod Accuracy 5R1

CF Step
1.25688 MHz
Auto Man

Calculating EVM...
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Voltage= 240V
# Agilent cdma2000 L Freg/Chan
Center Freq
BETS Ch Freq 8659.700 MHz 569,900 Miz
Mod Accuracy SR1
CF Step
1.25660 MHz
Auto Man

Calculating EVM...
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Voltage= 276V
¥ Agilent cdma2000 L Freq/Chan
Center Freq
BETS Ch Freq 8659.700 MHz 569,900 Miz
Mod Accuracy SR1
CF Step
1.25660 MHz
Auto Man

Magnitu
FPhaze E

1
Fregq Er

IAR Ori:

Calculating EVM...
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Frequency Stability versus Temperature

TRX1: Channel No. 37(871.11MHZz)

Temperature = - 307C

i Agilent cdma2000 L Freq/Chan
BTS Ch Freq 871.110 MHz Center Freq
¥ 571.118 MHz
Mod Accuracy SR1
CF Step
1.256088 MHz
uto fan

Calculating EVM...
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Temperature = - 20C
s Agilent cdma2000 L Freq/Chan
BTS Ch Freq 871.110 MHz Ceggﬁrlgmg
Mod Accuracy SR1 5 .
170 Measured Polar Vector
CF Step
1.256688 MHz
Auto Man

Time 0OFf

Calculating EVM...
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Temperature = - 10C
s Agilent cdma2000 L Freq/Chan
Center Freq
ETS Ch Freq 871.118 MHz - . 571110 Mz
Mod Accuracy 5R1
CF Step
1.25066 MHz
Auto Man

Active Channels:
1
Time 0Of

Calculating EVM...
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Temperature = 0C
s Agilent cdma2000 L Freq/Chan

Center Freq

BTS Ch Freq 871.110 MHz 971 110 M

Mod Accuracy £R1

CF Step
1.25088 MHz
Auto Man

Calculating EVM...
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Temperature = 107C
s Agilent cdma2000 L Freq/Chan
Center Freq
ETS Ch Freq 871.118 MHz . 571110 Mz
Mod Accuracy Y
CF Step
1.25066 MHz
Auto Man

Time 0OFf

Calculating EVM...
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Temperature = 207C
s Agilent cdma2000 L Freq/Chan
BTS Ch Freq 871.110 MHz Ceggﬁrlgmg
Mod Accuracy :
170 Measured Polar Vector
CF Step
1.25680 MHz
Auto Man

Time 0OFf

Calculating EVM...
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Temperature = 307C
5 Agilent cdma2000 L Freq/Chan
Center Freq
BTS Ch Freq 871.110 MHz 571110 Miz
Mod Accuracy SR1 W
CF Step
1.25660 MHz
Auto Man

Calculating EVM...
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Temperature =407C
s Agilent cdma2000 L Freq/Chan
Center Freq
BTS Ch Freq 871.118 MHz . — 571 110 Mo
Mod Accuracy 5
CF Step
1.25660 MHz
Auto Man

Time 0OFf

Calculating EVM...
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Temperature = 507C
s Agilent cdma2000 L Freq/Chan

Center Freq

BTS Ch Freq 871.110 MHz 971 110 M

Mod Accuracy £R1

CF Step
1.25088 MHz
Auto Man

Calculating EVM...
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2. DC POWER TEST RESULT
TRX1: Channel No. 37(871.11MHz)
Voltage= -38.4V
w5 Agilent cdma2000 L Measure
e “Pover
ACPR
Intermod
Spectrum

Time Offset:
-8.16 p=

Emission Mask

Occupied
BHW

More
1 of 2

Calculating EVM...
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Voltage= -43.2V
4 Agilent cdma20no L Measure
BTS Ch Freq 871.110 MHz Cga""‘*'
ower
Mod Accuracy £R1
ACPR
Intermod
Spectrum

Fhase Err

1.64 ® rms

Active Channels:

Time Offzet:
-B.16 p=

Emission Mask

Occupied
BH

More
1 of 2

Calculating EVM...
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Voltage= -48V
4 Agilent cdma2000 L Measure
BTS Ch Freq 871.110 MHz Cga""‘*'
= = ower
Mod Accuracy £R1 W
ACPR
Intermod
Spectrum

Emission Mask

Occupied

BW

Time Offset: More
—B.16 ps 1 of 2

Calculating EVM...
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Voltage= -52.8V
4 Agilent cdma2000 L Measure
BTS Ch Freq 871.110 MHz Cga""‘*'
ower
Mod Accuracy £R1
ACPR
Intermod
Spectrum

Active Channels:

Time Offzet:
-B.16 p=

Emission Mask

Occupied
BH

More
1 of 2

Calculating EVM...
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Voltage= -57.6V
4 Agilent cdma2000 L Measure
BTS Ch Freq 871.110 MHz cga""e'
ower
Mod Accuracy
ACPR
170 Measured Polar Vector
Intermod
Spectrum

Active Channels:

Time Offzet:
-B.16 p=

Emission Mask

Occupied
BH

More
1 of 2

Calculating EVM...
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TRX2: Channel No. 1013(869.7MHz)
Voltage= -38.4V
w5 Agilent cdma2000 L Freg/Chan
BTS Ch Freq 869.700 MHz ngg%gmg
Mod Accuracy A / :
CF Step
1.25680 MUz
Auto Man

Calculating EVM...
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Voltage= -43.2V
w5 Agilent cdma2000 L Freg/Chan
Center Freq
BET$ Ch Freq 869.700 MHz 559700 Mi
Mod Accuracy SR1 Y 3
CF Step
1.25008 MHz
Auto Man

IA Origin Offset:

fictive Channels:
1
Time 0OF

Calculating EVM...
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Voltage= -48V
w5 Agilent cdma2000 L Freg/Chan
Center Freq
BTS Ch Freq £69.700 MHz 559,700 Mo
Mod Accuracy SR1
CF Step
1.25600 MHz
Auto Man

fictive Channels:
1

Time Offset:
-8.16 p=

Calculating EVM...
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Voltage= -52.8V
w5 Agilent cdma2000 L Freg/Chan

Center Freq

BTS Ch Freq 869.700 MHz 869,200 M

Mod Accuracy 5R1

CF Step
1.25688 MHz
Auto Man

Calculating EVM...
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Voltage= -57.6V
w5 Agilent cdma2000 L Freg/Chan
Center Freq
BET$ Ch Freq 869.700 MHz 559700 Mi
Mod Accuracy SR1
CF Step
1.25008 MHz
Auto Man

Calculating EVM...
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Frequency Stability versus Temperature

TRX1: Channel No. 1013(869.7MHz)

Temperature = - 30C

i Agilent cdma2000 L | Measure

BTS Ch Freq 869.700 MHz Code Domain

Mod Accuracy SR1 | Iass]

Mod Accuracy

170 Measured Polar Vector (Composite Rho)

QPSK EVM

Powvter Stat
CCDF

Spectrum
{Freq Domain)

Haveform
{Time Domain)

More
2 of 2

Preparing calculation...




Huawei Technologies @ %‘5\\“”@

Co., Ltd. :
Appendlx F No. L0310 HUAWEI Accredited No. 2174.01
Prifbericht - Nr.: 17002467 001 Seite 34 von 8
Test Report No. Page 34 of 8
Temperature = - 20C
# Agilent cdma2000 L Measure

BETS Ch Freq 869.700 MHz Cocde Domain

Mod Accuracy SR1 - |pass]

Mod Accuracy

1/0 Measured Polar Vector (Composite Rho)

QPSK EVM

Power Stat
CCDF

Spectrum
iFreq Domain)

Haveform
{ Time Domain)

More
2of 2

Initial timing compensation...
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Temperature = - 10C
5 Agilent cdma20e0 L | Measure
BTS Ch Freq 869.700 MHz Code Domain
Mod Accuracy
Mod Accuracy
(Composite Rhod
OPSK EVHM
Fower Stat
CCDF
Spectrum
1 “ (Freq Domain)
Freq Erro
L0 oriain Difeets ~ Waveform
C _a7.ei de ' {Time Domain)
More
2 of 2

Initial timing correction...
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Temperature = 0C
# Agilent cdma2000 L Measure

BETS Ch Freq 869.700 MHz Cocde Domain

Mod Accuracy SR1 - |pass]

Mod Accuracy

1/0 Measured Polar Vector (Composite Rho)

QPSK EVM

Power Stat
CCDF

Spectrum
iFreq Domain)

Haveform
{ Time Domain)

More
2of 2

Initial timing compensation...
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Temperature = 107C
# Agilent cdma2000 L Measure

BETS Ch Freq 869.700 MHz Cocde Domain

Mod Accuracy SR1 - |pass]

Mod Accuracy

1/0 Measured Polar Vector (Composite Rho)

QPSK EVM

Power Stat
CCDF

Spectrum
iFreq Domain)

Haveform
{ Time Domain)

More
2of 2

Calculating EVM...
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Temperature = 207C
# Agilent cdma2000 L Measure

BETS Ch Freq 869.700 MHz Cocde Domain

Mod Accuracy SR1 - |pass]

Mod Accuracy

1/0 Measured Polar Vector (Composite Rho)

QPSK EVM

Power Stat
CCDF

Spectrum
iFreq Domain)

Haveform
{ Time Domain)

More
2of 2

Final timing estimation...
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Temperature = 307C
# Agilent cdma2000 R T Measure

BETS Ch Freq 869.700 MHz Cocde Domain

Mod Accuracy SR1 - |pass]

Mod Accuracy

1/0 Measured Polar Vector (Composite Rho)

QPSK EVM

Power Stat
CCDF

Spectrum
iFreq Domain)

Haveform
{ Time Domain)

More
2of 2

Preparing calculation...
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Temperature =407C
5 Agilent cdma20e0 L | Measure

BTS Ch Freq 869.700 MHz Code Domain

Mod Accuracy SR1 | Iass]

Mod Accuracy

170 Measured Polar Vector (Composite Rho)

QPSK EVM

Powvter Stat
CCDF

Spectrum
{Freg Domain)

Haveform
{Time Domain)

More
2 of 2

Initial timing correction...
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Temperature = 507C

# Agilent cdma2000 L Measure

BTS Ch Freq 869.700 HHz Code Domain

Mod Accuracy SR1 - |pass]

1/0 Measured Polar Vector

fictive Channels:
1

Time Offset:
B.B7 p=

Preparing calculation...

Mod Accuracy
{Composite Rho)

QPSK EVM

Power Stat
CCDF

Spectrum
iFreq Domain)

Haveform
{ Time Domain)

More
2of 2




